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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 PEAK OUTPUT POWER
RESULT: Pass

5.1.3 26DB BANDWIDTH AND 99% BANDWIDTH
RESULT: Pass

5.1.4 6DB BANDWIDTH
RESULT: Pass

5.1.5 POWER SPECTRAL DENSITY
RESULT: Pass

5.1.6 SPURIOUS EMISSION
RESULT: Pass

5.1.7 CONDUCTED EMISSIONS
RESULT: Pass
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1. General Remarks

1.1 Complementary Materials

None.

2. Test Sites

2.1 Test Facilities

Shenzhen EMTEK Co., Ltd.
(FCC Registration No.: 709623)

Bldg 69, Majialong Industry Zone, Nanshan District,
Shenzhen, Guangdong, P.R. China

The tests at the test site have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Kind of Equipment Manufacturer Type S/N Calibrated
until

Transmitter spurious emissions
EMI Test Receiver Rohde & Schwarz | ESU 1302.6005.26 | 2016-05-16
Loop Antenna Schwarzbeck FMZB 1519 1519-012 2016-05-16
Cable H+B 3M SF104-26.5 | 295838/4 2016-05-28
Cable H+B 6M SF104-26.5 | 295840/4 2016-05-28
Pre-Amplifier HP 8447F 2944A07999 | 2016-05-16
Bilog Antenna Schwarzbeck VULB9163 142 2016-05-28
Cable Schwarzbeck AK9513 ACRX1 2016-05-16
Cable Rosenberger N/A FP2RX2 2016-05-16
Cable Schwarzbeck AK9513 CRPX1 2016-05-28
Cable Schwarzbeck AK9513 CRRX2 2016-05-28
Pre-Amplifier A.H. PAM-0126 1415261 2016-05-16
Horn Antenna Schwarzbeck BBHA 9120 707 2016-05-28
Pre-Amplifier A.H. PAM-0126 1415261 2016-05-16

Schwarzbeck BBHA 9170 BBHA91703 | 2016-05-16
Horn Antenna 99

132.1-
EMI Test Receiver Rohde & Schwarz | FSV40 3008K39- 2016-05-16
100967-AP
Pre-Amplifier Lunar EM LNA26G40-40 ‘é2)81313102 2016-05-16
Horn Antenna AHS/USA SAS-573 184 2016-05-16
0.5M

Cable H+B SF104-26.5 289147/4 2016-05-16
Cable H+B 3M SF104-26.5 | 295838/4 2016-05-16
Cable H+B 6M SF104-26.5 | 295840/4 2016-05-16
Radio Spectrum Test
EMI Test Receiver Rohde & Schwarz | ESCI 101045 2016-05-16
Vector Signal Generater Agilent N5182B My53050553 | 2016-05-28
Analog Signal Generator | Agilent N5171B My53050878 | 2016-05-28
Signal Analyzer Agilent N9010A My53470879 | 2016-05-28
Power Meter Agilent PS-X10-100 N/A 2016-05-28
Temp. / Humidity Chamber | Kingson THS-M1 242 2016-05-28
Conducted Emission
Test Receiver Rohde & Schwarz | ESCS30 828985/018 | 2016-05-16
L.I.S.N. Schwarzbeck NNLK8129 8129203 2016-05-16
Pulse Limiter Rohde & Schwarz | ESH3-Z2 100006 2016-05-16
Voltage Probe Rohde & Schwarz | TK9416 N/A 2016-05-16
I.S.N Rohde & Schwarz | ENY22 1109.9508.02 | 2016-05-16
50Q Coaxial Switch Anritsu MP59B M20531 2016-05-16
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2.3 Traceability

All measurement equipment calibrations are traceable to NIST or where calibration is performed
outside the United States, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a

regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

Table 2: Measurement Uncertainty

Parameter Uncertainty

Radio Frequency +1x107-5
Maximum Peak Output Power Test +1.0dB
Conducted Emissions Test +2.0dB
Radiated Emission Test +2.0dB
Power Density +2.0dB
Occupied Bandwidth Test +1.0dB
Band Edge Test +3dB
All emission, radiated +3dB
Antenna Port Emission +3dB
Temperature +0.5°C
Humidity 3%

2.6 Location of Original Data

The original copies of all test data taken during actual testing were retained in the TUV

Rheinland (Shenzhen) file for certification follow-up purposes.




Produkte
Products

Prifbericht - Nr.: 17052720 003 Seite 7 von 107

Test Report No. Page 7 of 107

2.7 Status of Facility Used for Testing

Shenzhen EMTEK Co., Ltd. test facility located at Bldg 69, Majialong Industry Zone,
Nanshan District, Shenzhen, Guangdong, P.R. China is listed on the US Federal
Communications Commission list of facilities approved to perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUTs are 11.6” quad code tablet with Wi-Fi, Bluetooth function.
These models are identical except the model name.
For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 3: Technical Specification of EUT

Technical Specification Value

Kind of Equipment MID

Type Designation DL1168A, MID1102-MA
FCCID XMF-MID1102

Operating Frequency band 5180 — 5240MHz, 5745 — 5825MHz
Extreme Temperature Range | -30~+75°C

Operation Voltage DC 3.7V (via built in battery)
DC 5V (via AC/DC adapter)

Antenna Gain 0.67dBi

Table 4: Technical Specification of Wi-Fi
Iltem Description (IEEE 802.11a)
Operating Frequency band (MHz) 5180 — 5240MHz, 5745 — 5825MHz
Channel Number 9
Modulation OFDM (BPSK, QPSK, 16-QAM, 64-QAM)
Data Rate (Mbps) 6, 9, 12, 18, 24, 36, 48, 54
Transmitter Output Power (Typical) (dBm) | 14
Media Access Protocol CSMA/CA with ACK

Table 5: Carrier Frequency of 802.11a

Frequency Band Channel No. Frequency Channel No. Frequency
36 5180 MHz 153 5765 MHz
40 5200 MHz 157 5785 MHz

S 24 5220 MHz__| 161 5805 MHz
48 5240 MHz 165 5825 MHz

149 5745 MHz
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3.3 Independent Operation Modes

The basic operation modes are:
A. On, Wi-Fi mode (5180 — 5240MHz)
1. Transmitting
a. Low Channel
b. High Channel
2. Receiving
B. On, Wi-Fi mode (5745 — 5825MHz)
1. Transmitting
a. Low Channel
b. High Channel
2. Receiving
C. Standby
D. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- Constructional Drawing - Instruction Manual
- PCB Layout - Rating Label

- Photo Document




Produkte

Products
Priufbericht - Nr.: 17052720 003 Seite 10 von 107
Test Report No. Page 10 of 107

4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level.
The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according to the
procedures in ANSI C63.10: 2013.
According to clause 3.1, all tests were applied on model MID1102-MA only.

4.3 Special Accessories and Auxiliary Equipment

The EUT was tested together with the following accessories:

Description Manufacturer Part No. Rating
Input: AC 100-240V, 50/60Hz, 0.35A
AC/DC Adapter | TEKA TEKA012-0502000UK Output: DC 5V, 2A

The EUT was tested with following cables:

Interface(s)/Port(s): Max. cable length, shielding Cable classification
AC Mains of adapter 2 cores, non-shielded port, 3m AC Power Input
Micro USB port 4 cores, non-shielded port, 3m DC Power Input

4.4 Countermeasures to Achieve ERM Compliance

The test sample which has been tested contained the noise suppression parts as
described in the Technical Construction File (TCF). No additional measures were
employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test for below 1GHz

Diagram of Measurement Configuration for Radiation Test for above 1GHz
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Diagram of Measurement Equipment Configuration for Conduction Measurement

Diagram of Measurement Equipment Configuration for Transmitter Measurement

RF Cable
Test
Receiver EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass
Test standard : FCC Part 15.203
Limit The use of antennas with directional gains that do

not exceed 6dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional gain
of antenna is 0.67dBi, and the antenna connector is designed with permanent attachment and
no consideration of replacement. Therefore the EUT is considered sufficient to comply with the
provision.




Produkte
Products

Priufbericht - Nr.: 17052720 003 Seite 14 von 107

Test Report No. Page 14 of 107

5.1.2 Peak Output Power

RESULT: Pass

Test date : 2015-09-21

Test standard : FCC Part 15.407(a)(1)
FCC Part 15.407(a)(3)

Basic standard : ANSI C63.10: 2013

Limit : 250mwW / 1W

Kind of test site : Shielded room

Test setup

Test Channel : All channel

Operation Mode : A1, B.1

Ambient temperature : 25C

Relative humidity : 50%

Atmospheric pressure : 101kPa

Table 6: Test result of Peak Output Power of 802.11a

Channel Channel Frequency | Peak Output Power Limit EIRP
(MHz) (dBm) (dBm) (dBm)

36 5180 13.72 24 14.50
40 5200 13.64 24 14.42
48 5240 13.35 24 14.13
149 5745 12.81 30 13.59
157 5785 12.94 30 13.72
165 5825 13.19 30 13.97
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5.1.3 26dB Bandwidth and 99% Bandwidth

RESULT: Pass
Date of testing : 2015-09-21

Test standard : FCC Part 15.407(a)(5)
Basic standard : ANSI C63.10: 2013
Kind of test site : Shielded room

Test setup

Test Channel : All channel

Operation Mode : A.1, B.1

Ambient temperature : 25C

Relative humidity : 50%

Atmospheric pressure : 101kPa

Table 7: Test result of 26dB Bandwidth and 99% Bandwidth of 802.11a

Channel | Channel Frequency (MHz) | 26dB Bandwidth (MHz) 99% Bandwidth (MHz)
36 5180 19.92 17.00
40 5200 19.99 17.02
48 5240 20.01 17.00
149 5745 20.01 17.00
157 5785 19.98 17.00
165 5825 20.00 17.02
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5.1.4 6dB Bandwidth

RESULT:

Date of testing
Test standard
Basic standard
Limit

Kind of test site

Test setup

Test Channel
Operation Mode

Ambient temperature

Relative humidity
Atmospheric pressure

Table 8: Test result of 6dB Bandwidth of 802.11a

2015-09-21

FCC Part 15.407(e)
ANSI C63.10: 2013

500kHz for 6dB bandwidth

Shielded room

All channel
B.1

25C

50%
101kPa

Channel Channel 6dB Bandwidth | Limit (MHz)
Frequency (MHz) (MHz)
149 5745 16.39 >0.5
157 5785 16.39 >0.5
165 5825 16.40 >0.5

Pass
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5.1.5 Power spectral density

RESULT:

Date of testing

Test standard

Basic standard

Limit

Kind of test site

Test setup

Test Channel

Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

2015-09-21

FCC Part 15.407(a)(1)
FCC Part 15.407(a)(3)
ANSI C63.10: 2013

17dBm/MHz, 30dBm/500kHz (33dBm/MHz)

Shield room

All channel
A.1, B.1
25C

50%
101kPa

Table 9: Test result of power spectral density

Channel |Channel (MHz)| Result (dBm/MHZz) | Limit (dBm/MHz) | Conclusion
36 5180 -1.141 11 Pass
40 5200 -1.014 11 Pass
48 5240 -0.960 11 Pass
149 5745 -5.248 33 Pass
157 5785 -5.053 33 Pass
165 5825 -4.497 33 Pass

Pass
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5.1.6 Spurious Emission

RESULT:

Date of testing
Test standard

Basic standard
Limits
Kind of test site

Test setup

Test Channel
Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

Pass

2015-09-23

FCC part 15.407(b)

KDB789033 D02 v01

ANSI| C63.10: 2013

FCC part 15.209(a)

3m Semi-Anechoic Chamber & Anechoic Chamber

All channel
A.1, B.1
24°C

53%
101kPa

For details refer to following test plot.
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Test Plot of 5180MHz - X
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Test Plot of 5180MHz - Y
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Test Plot of 5180MHz - Z
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Test Plot of 5220MHz - X
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Test Plot of 5220MHz - Y
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Test Plot of 5220MHz - Z
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Test Plot of 5240MHz - X
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Test Plot of 5240MHz - Y
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Test Plot of 5240MHz - Z
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Test Plot of 5745MHz - X
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Test Plot of 5745MHz - Y
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Test Plot of 5745MHz - Z
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Test Plot of 5785MHz - X
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Test Plot of 5785MHz - Y
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Test Plot of 5785MHz - Z




Produkte

Products
Priufbericht - Nr.: 17052720 003 Seite 34 von 107
Test Report No. Page 34 of 107

Test Plot of 5825MHz - X
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Test Plot of 5825MHz - Y
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Test Plot of 5825MHz - Z
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Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China

Shenzhen EMTEK Co.,Ltd.

www. emtek. com. cn Tel:+B6-755-2695 4280 Fax:+86-755-2695 4282

EMITEK(

Access 10 ithe World

Radiated Emission Measurement

File :TUV 9 Data :#43 Date: 15/09/19/
80.0  dBuV/m
: . Limitl: —
P Margin: —
70 ‘ ! )
50 . |
50 [
|
40 ————-Lﬁ‘ Ji
; i
30 3 85 . ; W
! iy
| i i
20 Aj
A, wwmmw}l /W«MWM |
10 ’M\N i ) ‘
0.0 ! !
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.407 Power: AC 120V/80Hz Humidity: 53%
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuv/m dBuV/m dB Detector cm degree  Comment
1 187.1400 4233 17.77 24.56 4350 -1894 QP
2 2715300 36.84 -12.67 2417 46.00 -21.83 QP
3 292.8700 3985 -13.39 26.46 46.00 -19.54 QP
4 * 323.9100 41.05 -13.30 27.75 46.00 -18.25 QP
5 348.1600 39.01  -11.77 2724 46.00 -1876 QP -
6 377.2600 3458 -10.10 24.48 46.00 -21.52 QP
"Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV 9\Data #43

Page: 1
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Shenzhen EMTEK Co.,Ltd.
Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

www. emtek. com. cn Tel:+86~755~-2695 4280 Fax:+86-755-2695 4282

Access to the World

80,

70

60

50

File . TUV 9

.0 dBu¥/m

Radiated Emission Measurement
Date: 15/09/19/

Data #44

. Limitt: —

Margin: ot |

30.000 127.00 224 00 321.00 418.00

703.00 806.00 1000.00 MHz

515.00 512.00
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5180
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree

MHz dBuV dB dBuV/m dBuv/m dB Detector cm degree  Comment

1 *  31.9400 4149 -1581 2568 40.00 -1432 QP
2 100.8100 38.01 -14.02 2499 4350 -1851 QP
3 145.4300 4150 -17.95 2355 4350 -19.95 QP
4 269.5900 3456 -12.69 21.87 46.00 -24.13 QP
5 326.8200 36.83 -13.15 23.68 46.00 -2232 QP
6 402.4800 30.97 -8.93 22.04 46.00 -23.96 QP

*:Maximum data

x:Over limit  L:over margin

File :TUV 9\Data #44
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Shenzhen EMTEK Co.,Ltd.
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Radiated Emission Measurement
Data #45 Date: 15/09/19/

File - TUV 9
800 dBu¥/m
70
[H1]

50

- Limit1:
Magin:

° SR ; ‘ : : : ;
— : | i ;
30 .3 4 . : ‘ S : o
» SWW”’“M
10 m "Wﬂ‘ ‘ D ’ j | : L
0.0 ‘
30000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: { RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5220
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuVim dB Detector cm degree Comment
1 187.1400 4200 -17.77 2423 43,50 -19.27 QP
2 274.4400 38.36 -12.63 2573  46.00 -20.27 QP
3 294.8100 40.11  -13.50 26.61 46.00 -19.39 QP
4 * 3229400 41.30 -13.35 2795 46.00 -18.05 QP
5 376.2900 3472 -10.13 2459 46.00 -21.41 QP
6 400.5400 31.27 -8.89 22.38 46.00 -23.62 QP
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV 9\Data #45

Page: 1
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, Guangdong, 518052 P.R. China

District, Sh

File . TUV 9

80.0 dBuY/m

Radiated Emission Measurement
Data #46 Date: 15/09/19/

70

60

50

Limit1:
Maigin:

40
JRR——
DU S
30 .
3 2 3 4
20
10 U(VA
0.0 ;
30.000 127.00 224.00 321.00 418.00 515.00 512.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24¢C
Limit: { RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5220
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 309700 43.05 -16.13 26.92  40.00 -13.08 QP
2 100.8100 38.73 -14.02 24.71 43,50 -18.79 QP
3 155.1300 41.81 -18.42 23.39 43,50 -20.11 QP
4 322.9400 36.89 -13.35 23.54  46.00 -2246 QP
5 407.3300 31.63 -9.07 2256 46.00 -23.44 QP
6 661.4700 32.27 -6.36 25.91 46.00 -20.09 QP
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV 9\Data #46

Page: 1
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EMITEK(

Access to the World

Radiated Emission Measurement

File :TUV 9 Data :#47 Date: 15/09/19/
80.0 dBuV/m
Limit1: i
Margin: s
70 )
60 .
50 : )
10 —wak
30 6
20 WW”W E
10 .J\N\ ‘J’ﬂ” -
Ty
8.0 : ‘ i |
30,000 127.00 224.00 321.00 418.00 515.00 612.00 708.00 806.00 1000.00 WHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuVv/m dB Detector cm degree Comment
1 273.4700 37.82 -12.64 25.18 46.00 -20.82 QP
2 293.8400 40.02 -13.45 26.57 46.00 -1943 QP
3 * 326.8200 40.98 -13.15 27.83 46.00 -18.17 QP
4 349.1300 3843 -11.68 26.75 46.00 -19.25 QP
5 376.2900 34.90 -10.13 24.77 46.00 -21.23 QP
6 666.3200 32.77 -6.33 26.44 48.00 -19.56 QP
*:Maximum data  x:Over limit !:over margin Operator: KK

File :TUV 9\Data #47

Page: 1
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Access to the World

Radiated Emission Measurement
File :-TUV 9 Data #48 Date: 15/09/19/

800 dBu¥/m

70
1] : . [

50

Limit1:

Margin: e

O

0 : ‘ : ‘
an ‘ 3 ‘ ‘
5 i )6: MVWW’W'M"‘N
2 ST 4 g™
10 ! :
0.0 * |
30.000 127.00 224.00 321.00 418.00 §15.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 30.9700 4292  -16.13 26.79 40.00 -13.21 QP
2 100.8100 38.63 -14.02 24.61 43.50 -18.89 QP
3 143.4900 4175 -17.88 23.87 43.50 -1963 QP
4 324.8800 36.88 -13.25 23.63 46.00 -22.37 QP
5 406.3600 31.19 -9.04 2215 46.00 -23.85 QP
6 664.3800 31.72 -6.34 25.38 46.00 -20.62 QP
*:Maximum data  x:Over limit !:over margin Operator: KK

File :TUV 9\Data #48 Page: 1
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EM
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Access to the World

Radiated Emission Measurement

File :TUV 9 Data :#49 Date: 15/09/19/
80.0 dBuV/m
i ! Limitl:  ——
i ‘ Margin: i
70 :
1] - ! :
oo
40 -—J ' ;:
30 12 3 ‘
MMMWM
20 v\’ WMW
10 W H
0.0
30000 127.00 224.00 321.00 £18.00 §15.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode: 11A 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuv dB dBuvV/m dBuVim dB Detector cm degree Comment
1 273.4700 38.01 -12.64 25.37 46.00 -20.63 QP
2 292.8700 39.76  -13.39 26.36 46.00 -19.64 QP
3 321.9700 40.08 -13.40 26.68 46.00 -19.32 QP
4 348.1600 3765 -11.77 25.88 46.00 -20.12 QP
5 405.3900 31.81 -9.02 22.79 46.00 -23.21 QP
6 * 664.3800 34.23 -6.34 27.89 46.00 -18.11 QP
*:Maximum data  x:Over fimit  l:over margin Operator: KK

File :TUV 9\Datfa :#49 Page: 1
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Radiated Emission Measurement

File :TUV 9 Data #50 Date: 15/09/19/
80.0  dBu¥/m
j : Limit): =
! ‘ Margin: a—
70 -
50
50
40
30
3 5 MMMMWW"‘“JMUA’M
2 sl :
10
0.0 ;
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment -
1 *  30.9700 43.28 -16.13 2715  40.00 -12.85 QP
2 100.8100 3720 -14.02 23.18 4350 -20.32 QP
3 154.1600 3890 -18.36 20.54 4350 2296 QP i
4 267.6500 3496 -12.71 2225 46.00 -23.75 QP
5 400.5400 30.50 -8.89 21.61 46.00 -2439 QP
6 663.4100 36.03 -6.35 20.68  46.00 -16.32 QP
*“Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV 9\Data #50

Page: 1
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Access to the World

Radiated Emission Measurement

File :TUV 9 Data :#51 Date: 15/09/19/
80.0  dBuV/m
: © Limit1: —
! HMargin: ot
70
60 ‘
50 ‘ E
40
30 ‘ .
5 ‘ it
20 \ ' W" ‘
\/“w,w ' | |
10 : :
0.0
30000 127.00 224.00 321.00 418.00 515.00 61200 709.00 B806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 188.1100 4129 -17.59 23.70 43.50 -19.80 QP
2 296.7500 38.87 -13.63 2524  46.00 -20.76 QP
3 * 321.9700 4119 -13.40 27.79  46.00 -1821 QP
4 349.1300 38.81 -11.68 27.13  46.00 -18.87 QP
5 404.4200 31.62 -8.99 22.63  46.00 -23.37 QP i
6 662.4400 31.71 -6.36 2535  46.00 -2065 QP
“Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV 9\Data #51

Page: 1
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EMITEK

Access to the World

File :-TUV 9

800 dBuW/m

Radiated Emission Measurement
Data #52 Date: 15/09/19/

70

60

50

Limit1:
Margin:

m&»WWMM

30.000

127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MH=z
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: { RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID

M/N: MID1102-MA; DL1168A

Mode:11A 5785

Note:

Reading Correct Measure- Antenna Table
No. Mk. Freg.  Level Factor ~ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 *  31.9400 4173 1581 25.92 40.00 -14.08 QP

2 100.8100 39.20 -14.02 2518 4350 -1832 QP

3 164.1600 4282 -18.36 24.46 43.50 -19.04 QP

4 270.5600 3491 -12.68 22.23 46.00 -23.77 QP

5 295.7800 3477 -13.57 21.20 46.00 -2480 QP

6 324.8800 36.60 -13.25 23.35 46.00 -2265 QP B
*:Maximum data  x:Over limit l.over margin Operator: KK

File :TUV 9\Data #52

Page: 1
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File :;TUV 9
80.0 dBuV/m

Radiated Emission Measurement

Data :#53 Date: 15/09/19/

70

60

50

30

- Limit1:
Margin:

‘ y 2 % 5 ; ’ RATIN IV
10 J«W ‘
0.0 »
30000 127.00 224.00 321.00 418.00 515.00 612.00 806.00 1000.00 MHz

Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)FCC PART 15.407 Power: AC 120Vi60Hz Humidity: 53%
EUT: MID

M/N: MID1102-MA; DL1168A

Mode:11A 5825

Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuvV dB dBuV/m dBuVim dB Detector degree  Comment

1 2443700 37.45 -13.61 23.84  46.00 -22.16 QP

2 273.4700 37.63 -12.64 2499  46.00 -21.01 QP

3 * 294.8100 40.69 -13.50 2719  46.00 -18.81 QP

4 348.1600 37.36  -11.77 2559  46.00 -2041 QP

5 375.3200 33.63 -10.17 23.46  46.00 -22.54 QP

6 670.2000 31.69 -6.28 25.41 46.00 -2059 QP
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV 9\Data :#53

Page: 1
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EMTEK

Access to the World

File ;TUV 9

80.0 dBu¥/m

Radiated Emission Measurement
Data #54 Date: 15/09/19/

70

60

50

30
X 2
20

JES OV
i .

© Limitl:
Margin:

ppe

lmaumnu 127.00 251,00 321.00 418.00 515.00 612.00 7us.ﬁu 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24¢C
Limit: {( RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 83 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 *  30.9700 4115  -16.13 25.02 40.00 -14.98 QP T
2 100.8100 37.35 -14.02 23.33 4350 -20.17 QP -
3 154.1600 39.43 -18.36 21.07 43,50 -2243 QP
4 321.9700 35.50 -13.40 2210 46.00 -23.90 QP
5 404.4200 30.68 -8.99 2169  46.00 -2431 QP
6 660.5000 31.27 -6.38 2489  46.00 -21.11 QP
*Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV 9\Data #54

Page: 1
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EMTEK®)

Access to the World

Radiated Emission Measurement

File :TUV 9 Data #137 Date: 15/09/20/
80.0  dBuV/m
Limit1: e
70 i
50
H 1 i
50 ﬁ R : W
: i s ,,MMWWWVWWWW‘ WWW
10 ‘ Jpevubant S ! v
by Mo ;
30 ‘
20
10
0.0 : . ‘
1000.000 2700.00  4400.00 610080  7800.00 950000  11200.00 12900.00  14600.00 18000.00 MH2
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 14736.00 56.74 -6.46 50.28 74.00 -23.72 peak
2 * 14736.00 41.72 -6.46 35.26 5400 -18.74 AVG
*:Maximum data  x:Over Iimit  !:over margin Operator: KK

File :TUV 9\Data #137

Page: 1
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Access to the World
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Radiated Emission Measurement

File :TUV 9 Data #138 Date: 15/09/20/
800  dBu¥/m
Limit1: —_—
70 -
60 : ‘ j e
. : : 1 ‘
* . WMWM Pt iyl hb e
| M gl ‘ v ,
: W =t v : ‘
30
20
10 )
0.0 . :
1000.000 2700.00  4400.00 6100.00 7800.00  9500.00 1120000 1290000 14600.00 18000.00 MH2
Site 3m Chamber #3 Polarization:  Vertical Temperature: ~ 24C
Limit: { RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 13903.00 56.54 -5.76 50.78 74.00 -23.22 peak
2 * 13903.00 40.43 -5.76 34.67 54.00 -19.33 AVG
“:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV 9\Data #138

Page: 1
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Shenzhen EMTEK Co.,Ltd.

EMTEK

Access to the World

Radiated Emission Measurement

File - TUV9 Data #139 Date: 15/09/20/
80.0 dBuV/m
Limit1: —
70 ’
60 ;
50 ! ' P
VW iael WWMMWM*‘A bt Ny gl
40 Wﬂ*“\v i
i
an '
20
10
0.0 :
1000.000 2700.00  4400.00  6100.00 7800.00 9500.00  11200.00 1230000  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5220
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 14464.00 55.81 -6.02 49.79 7400 -24.21 peak
2 * 14464.00 39.63 -6.02 33.61 54.00 -20.39 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV 9Q\Data #139
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EMITEK

Access to the World

Radiated Emission Measurement

File :TUV 9 Data #140 Date: 15/09/20/
80.0  dBu¥/m
Limitt: J—
70 o
50
i FT
* ‘ ) ‘ ‘ ‘ WWW
: Aot e bl ;
; et W i e M | .
® M ‘ ;
i o : F
a0 :
20
10
0.0
1000.000 2700.80  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24¢C
Limit: ( RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5220
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 14821.00 57.41 -6.59 50.82 74.00 -23.18 peak
2 * 14821.00 41.31 -6.59 34.72 54.00 -19.28 AVG
*Maximum data  x:Overlimit !:over margin Operator: KK

File :TUV 9\Data :#140

Page: 1
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EMITEK(

Access to the World

Radiated Emission Measurement

File :TUV 9 Data :#141 Date: 15/09/20/
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1000.000 2700.00  4400.00  6100.80  7800.00  9500.00  11200.00  12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.407 Power; AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freg. Level Factor ment Limit Over Height Degree
MHz dBuvV dB dBuv/im dBuvim dB Detector cm degree Comment
1 14362.00 55.45 -5.86 49.59 74.00 -24.41 peak

2 * 14362.00 39.60 -5.86 33.74 54.00 -20.26 AVG
*:Maximum data  x:Over limit  !':over margin Operator: KK

Fite :TUV S\Data :#141 Page: 1
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Shenzhen EMTEK Co., Ltd.

EMITEK(

Access to the World

Radiated Emission Measurement
File :TUV 9 Data #142 Date: 15/09/20/
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1000.000 2700.00  4400.00  §100.00  7800.06  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuvV dB dBuV/m dBuV/im dB Detector cm degree  Comment
1 15433.00 57.54 -7.25 50.29 74.00 -23.71 peak
2 * 15433.00 42.08 -7.25 34.83 54,00 -19.17 AVG B
*:Maximum data  x:Over limit  t:over margin Operator: KK

File :TUV 9\Data :#142
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Access to the World

File :;TUV 9
80.0 dBuV/m

Radiated Emission Measurement
Data :#143 Date: 15/09/20/
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1000.000 2700.00 400,00

6100.00 7800.00 9500.00 11200.00 12500.00 14600.00

18000.00 MHz

Site 3m Chamber #3

Polarization: Horizontal Temperature: 24 C

Limit: ( RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
MIN: MID1102-MA; DL1168A
Mode:11A 5745
Note:

Reading Measure- Antenna Table
No. Mk.  Freq.  Level ment  Limit  Over Height Degree

MHz dBuV dBuV/m dBuV/m dB Detector cm degree Comment

1 13767.00 55.21

48.79 74.00 -2521 peak

2 * 13767.00 38.93

32.51 54.00 -21.49 AVG

*:Maximum data  x:Over limit

File :TUV Q\Data #143

l:over margin

Operator: KK
Page: 1
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EMITEK(

Accese 0 the World

Radiated Emission Measurement

File :TUV 9 Data #144 Date: 15/09/20/
80.0  dBu¥/m
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1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24¢C
Limit: ( RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuv/m dBuV/m dB Detector cm degree Comment
1 13801.00 56.31 -6.26 50.05 74.00 -23.95 peak
2 * 13801.00 40.88 -6.26 34.62 54.00 -19.38 AVG
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV 9\Data #144 Page: 1
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Shenzhen EMTEK Co.,Ltd.

EMITEK

Access Lo the World

Radiated Emission Measurement

File :TUV 9 Data #145 Date: 15/09/20/
80.0  dBuVW/m
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1000.000 2700.00 440008  6100.00 7800.00 9500.00 11200.00 12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24¢C
Limit: ( RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment ;
1 13784.00 56.10 -6.34 49.76 74.00 -24.24 peak
2 * 13784.00 40.57 -6.34 34.23 54.00 -19.77 AVG
*:‘Maximum data  x:Overlimit l:over margin Operator: KK

File :TUV 9\Data #145

Page: 1
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Shenzhen EMTEK Co., Ltd.

EMTEK

Accese to the World

File :;TUV 9

80.0 dBuV/m

Radiated Emission Measurement
Data :#146 Date: 15/09/20/
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1000.000 270000  4400.00  6100.00  7800.00 950000  11200.00 12900.00 1450000 18000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ~ ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuv/im dB Detector cm degree  Comment
1 14260.00 55.39 -5.71 49.68  74.00 -24.32 peak
2 * 14260.00 39.53 -5.71 33.82 54.00 -20.18 AVG
*:Maximum data  x:Over limit  f:over margin Operator: KK

File :TUV 9\Data #146

Page: 1
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EMITEK

Access to the World

Radiated Emission Measurement

File TUV 9 Data :#147 Date: 15/09/20/
800  dBuW/m
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1000.000 2700.00 440000  6100.00  7800.00 9500.00 1120000 1290000 145600.00 18000.00 MH=
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15.407 Power: AC 120v/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ ment Limit Over Height Degree
MHz dBuv dB dBuv/m dBuV/m dB Detector cm degree  Comment
1 14855.00 55.75 -6.63 4912 7400 -24.88 peak
2 * 14855.00 39.97 -6.63 33.34 54.00 -20.66 AVG B
*:Maximum data  x:Overlimit l:over margin Operator: KK

File :TUV 9\Data #147

Page: 1
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Shenzhen EMTEK Co., Ltd.

EMITEK (¢

Access to the World

Radiated Emission Measurement

File :TUV 9 Data :#148 Date: 15/09/20/
80.0 dBu¥/m
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1000.000 2700.00  4400.00  6100.00 7800.00  S500.00 11200.00 12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuv/m dB Detector cm degree Comment
1 15331.00 56.23 -7.16 49.07 74.00 -24.93 peak
2 * 15331.00 40.91 -7.16 33.75 54.00 -20.25 AVG
*:Maximum data  x:Over limit !:over margin Operator: KK

File :TUV 9\Data :#148

Page: 1
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EMTEK

Access to the World

Radiated Emission Measurement

File TUV 9 Data :#231 Date: 15/09/21/
80.0 dBu¥/m
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18000.00018850.00  19700.00 20550.00 21400.00 27250.00 2310000 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.407 Power; AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5180
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor  ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuVim dB Detector cm degree  Comment
1 24698.00 87.41 -37.05 50.36  74.00 -23.64 peak
2 * 24698.00 7220 -37.05 35.15 54.00 -18.85 AVG
*:Maximum data  x:Over limit t:over margin Operator: KK

File :TUV 9\Data :#231

Page: 1
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Shenzhen EMTEK Co., Ltd,

EMITEK(

Access to the World

File :-TUV 9

800  dBu¥/m

Radiated Emission Measurement

Data :#232

Date: 15/09/21/
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18000.00018850.00 19700.00 20550.00 21400.00 22250.00 23100.00 2395000  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 25888.00 86.92 -35.93 50.99 74.00 -23.01 peak
2 * 25888.00 7018 -35.93 34.25 54.00 -19.75 AVG
*:Maximum data  x:Over limit l:over margin Operator: KK

File :TUV 9\Data #232

Page: 1
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EMITEK

Access to the World

Radiated Emission Measurement

Fite :TUV 9 Data #233 Date: 15/09/21/
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18000.00018850.00 19700.00 20550.00 21400.00 22250.00 23100.00 23950.00  2A800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5220
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freg. Level Factor ment Limit Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 25072.00 87.46 -36.92 50.54 7400 -23.46 peak
2 * 25072.00 71.64 -36.92 34.72 54.00 -19.28 AVG
*‘Maximum data  x:Over {imit  !:over margin Operator: KK

File :TUV 9\Data #233

Page: 1
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Shenzhen EMTEK Co., Ltd.

EMTEK®

Access to the World

Radiated Emission Measurement

File :-TUV 9 Data #234 Date: 15/09/21/
80.0  dBuV/m
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18000.00018850.00  19700.00  20550.00 2140000 22250.00 2310000 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: MID1102-MA; DL1168A
Mode: 11A 5220
Note:

Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment T
1 24970.00 87.37 -37.01 50.36  74.00 -23.64 peak
2 * 24970.00 71.38 -37.01 3437 5400 -19.63 AVG
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV 9\Data #234

Page: 1
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EMITEK

Access to the World

File :TUV 9
80.0 dBu¥/m

Radiated Emission Measurement

Data :#235

Date: 15/09/21/
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18000.00018850.00 19700.00 20550.00 21400.00 22250.00  23100.00  23950.00  24800.00 2650000 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24¢
Limit: ( RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53 %

EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5240

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuvV dB dBuVim dBuVim dB Detector cm degree  Comment
1 25769.00 86.01 -36.07 49,94 74.00 -24.06 peak -
2 25769.0§ 70.31  -36.07 34.24 54.00 -19.76 AVG

*Maximum data  x:Over limit

File :TUV 9\Data #235

l:over margin

Page: 1

Operator: KK
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EMITEK

Accese to the World

Radiated Emission Measurement

File :TUV 9 Data :#236 Date: 15/09/21/
80.0 dBuV/m
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18000.00018850.00  19700.00 20550.00 2140000 22250.00 2310000 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 25335.50 87.63 -36.60 51.03 74.00 -22.97 peak
2 * 25335.50 71.34 -36.60 3474 5400 -19.26 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV 9\Data #236

Page: 1
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Shenzhen ENMTEK Co., Ltd.

EMITEK

Access to the World

File :-TUV 9

80.0 dBu¥/m

Radiated Emission Measurement

Data #237

Date: 15/09/21/
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18000.00018850.00  197080.00 20550.00 2140000 22250.00 23100.00 23850.00 24800.00

26500.00 MHz

Site 3m Chamber #3

Limit: { RE)FCC PART 15.407
EUT: MID

M/N: MID1102-MA; DL1168A
Mode:11A 5745

Polarization: Temperature: 24C

53 %

Horizontal

AC 120V/60Hz

Power: Humidity:

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 24655.50 86.75 -37.05 4970  74.00 -2430 peak
2 * 24655.50 7190 -37.05 34.85 54.00 -19.15 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV N\Data #237

Page: 1
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EMITEK

Access 1o the World

Radiated Emission Measurement

File :-TUV 9 Data #238 Date: 15/09/21/
80.0 dBu¥/m
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18000.000186850.00  15700.00  20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: ~ 24C
Limit: ( RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 24715.00 87.42 -37.04 50.38 74.00 -23.62 peak
2 ™ 24715.00 71.30 -37.04 34.26 5400 -19.74 AVG
“:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV 9\Data #238

Page: 1
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EMITEK(

Access Lo the World

Radiated Emission Measurement

File TUV 9 Data #239 Date: 15/09/21/
80.0  dBuV/m
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18000.00018850.00 19700.00 20550.00 21400.00 22250.00 23100.00 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Potarization: Horizontal Temperature:  24C
Limit: { RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment o
1 24987.00 87.58 -37.01 50.57 74.00 -23.43 peak

2 * 24987.00 71.57 -37.01 34.56 54.00 -19.44 AVG
*:Maximum data  x:Over limit  l:over margin Operator: KK

Fife :TUV 9\Data :#239 Page: 1
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EMITEK

Access Lo the World

Radiated Emission Measurement

File ;TUV 9 Data :#240 Date: 15/08/21/
80.0  dBuv/m
Limit1: —
70 : -
50 ;
i )
50 : : R S
ot AP A AT
ALY i :
40 ; .
et g
30
20
10
0.0 ‘ ;

18000.00018850.00  19700.00  20550.00 21400.00 22250.00 23100.00 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: ~ 24C
Limit: ( RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53 %
EUT. MID
M/N: MID1102-MA; DL1168A
Mode:11A 5785
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuVvV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 24630.00 87.98 -37.05 50.93 74.00 -23.07 peak
2 * 24630.00 7166 -37.05 34.61 54.00 -19.39 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV 9\Data :#240

Page: 1
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Shenzhen EMTEK Co., Ltd.

EMTEK

Access to the World

Radiated Emission Measurement

File :TUV 9 Data :#241 Date: 15/09/21/
80.0  dBuV/m
* Limit1:
70 -
60
o : ‘ ’ f i i
e o e | |
40 W ; E ' o ‘
30 ‘
20
10
0.0 : : : :

18000.00018650.00  19700.00 20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: { RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode: 11A 5825
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment  Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 24970.00 87.44 -37.01 50.43 74.00 -23.57 peak
2 ™ 24970.00 71.83 -37.01 34.82 54.00 -19.18 AVG
*Maximum data  x:Over limit  l:over margin Operator: KK

File : TUV 9\Data :#241

Page: 1
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Access Lo the World

File :TUV 9
80.0  dBuV/m

Radiated Emission Measurement
Data #242 Date: 15/09/21/

Limit1: —_
it
70
1 |
50 /
50 !

40W

30
20

10

0.0

|

18000.00016850.00  197006.00

20550.00 2140000 22250.00 23160.00 23950.00  24800.00

26500.00 MHz

Site 3m Chamber #3

Limit: { RE)FCC PART 15.407
EUT: MID

M/N: MID1102-MA; DL1168A
Mode:11A 5825

Polarization: Vertical Temperature: 24 C

Power: AC 120V/60Hz Humidity: 53 %

Note:
Reading Measure- Antenna Table
No. Mk. Freq.  Level ment  Limit  Over Height Degree
MHz dBuV dBuV/m dBuV/m dB Detector cm degree  Comment

1 23695.00 86.94 -37.45

49.49 74.00 -24.51 peak

2 " 23695.06 7177 -37.45

34.32 54.00 -19.68 AVG

*:Maximum data  x:Over limit

File :TUV 9\Data :#242

I:over margin

Operator: KK
Page: 1
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EMITEK

Access to the World

Radiated Emission Measurement

File :;TUV 9 Data #303 Date: 15/09/21/
80.0  dBu¥/m
Limit1: —
70 )
50 ‘ , - . L !
: : |
50 AV
e g A i, W”’\W"M
‘ WWMM ! ‘ ‘ i
© MJW’VW
3
30
20
10
0.0 i
26500.00027850.00  29200.00 J0550.00 31900.00 33250.00 34600.00 35950.00  27300.00 40000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.407 Power: AC 120V/60Hz2 Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 38744.50 8553 -34.55 50.98 74.00 -23.02 peak
2 * 3874450 69.12 -34.55 34,57 54,00 -19.43 AVG
*“:Maximum data  x:Overlimit  !:over margin Operator: KK

File :TUV 9\Data :#303

Page: 1
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EMITEK

Access to the World

Radiated Emission Measurement
File :TUV @ Data #304 Date: 15/09/21/
80.0 dBu¥/m

Limit1: —_—

70

60

50 . . : - : : ‘ Lo e A
YT N VTR R
10 WW : i ‘ b ‘
30
20
10
0.0
26500.00027850.00  29200.00  30550.00 31900.00 33250.00 34600.00  35950.00  37300.00 40000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: { RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree

MHz dBuVvV dB dBuV/im dBuVv/m dB Detector cm

degree  Comment

1 38785.00 85.36 -34.46 50.90 74.00 -23.10 peak

2 - 38785.06 67.87 -34.46 33.41 54.00 -20.59 AVG

*:Maximum data  x:Overlimit l:over margin

File :TUV 9\Data :#304 Page: 1

Operator: KK
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Radiated Emission Measurement

File :TUV 9 Data #305 Date: 15/09/21/
80.0  dBuY/m
Limit1: —_
70
60

: : ‘ . N

) MWWWWWWWWWWWWW” ety

w0 et o ; B ‘ |
30

20

10 i : : : i

0.0 :

26500.00027650.00  25200.00  30550.00 31900.00 33250.00  34600.00  35950.00  37300.00 40000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: (RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID

M/N: MID1102-MA; DL1168A
Mode:11A 5220

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuV/im dB Detector cm degree  Comment

1 38353.00 85.69 -3545 50.24 74.00 -23.76 peak
2 * 38353.00 70.31 -3545 34.86 54.00 -19.14 AVG

*:Maximum data  x:Over limit  l:over margin Operator: KK
File :TUV 9\Dala :#305 Page: 1
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EMITEK

Access to the World

Radiated Emission Measurement

File :TUV 9 Data :#306 Date: 15/09/21/
0.0  dBuV/m
Limit1: —_
70
60
1
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o1 ol igrdr

40 . s
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0.0 :

26500.00027850.00  29200.00 J0550.00 31900.00 33250.00 34600.00  35950.00  37300.00 40000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: { RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5220
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor  ment  Limit  Over Height Degree
MHz dBuv dB dBuV/im dBuV/m dB Detector cm degree  Comment
1 39406.00 86.24 -33.03 53.21 74.00 -20.79 peak
2 * 39406.00 71.38 -33.03 38.35 54.00 -15.65 AVG
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV 9\Data #306

Page: 1
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EMITEK

Access to the World

Radiated Emission Measurement

File :TUV 9 Data :#307 Date: 15/09/21/
80.0 dBuV/m
Limit1: —
70 -
60
50 ' o ’ s 1‘ ﬂ-m>MWWMN
ool I et
40 [N :Nw i ; : ‘ 7 :
; i : F
30
20
10
0.0 .

26500.00027850.00  29200.00  30550.00 31900.00 33250.00 34600.00 35950.00  37300.00 40000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode: 11A 5240
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment Limit  Over Height Degree
MHz dBuv dB dBuV/im dBuV/im dB Detector cm degree Comment
1 38096.50 87.82 -36.04 51.78 74.00 -22.22 peak
2 * 38096.50 7261 -36.04 36.57 54.00 -17.43 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV 9\Data #307

Page: 1
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Shenzhen EMTEK Co., Ltd.

EMITEK (7

Access to the World

Radiated Emission Measurement

File :TUV 8 Data :#308 Date: 15/09/21/
80.0  dBuv/m
" Limit1: —
70 '
60 » !
: ; : : ‘ v ;
50 ‘ ‘ - farhh ;MMMMMWWWVW
R A S e ‘
© M% i : ‘ ’ ‘ 1 .
: : 2
30
20
10
0.0 .
26500.00027850.00  25200.00  30550.00 31900.00 33250.00 34600.00 35950.00  37300.00 40000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: ( RE}FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 36935.50 88.18 -37.32 50.86 74.00 -23.14 peak
2 * 36935.50 73.53 -37.32 36.21 54.00 -17.79 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV 9\Data :#308

Page: 1
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Shenzhen EMTEK Co., Ltd.

EMITEK(

Access to the World

File . TUV 9

80.0  dBu¥/m

Radiated Emission Measurement

Data :#309

Date: 15/09/21/

70
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0 \*MMWWJ
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‘ MWWMMWWWMWWMMWWMMM%W

a

26500.00027850.00  29200.00  30550.08 31900.00 33250.00 34600.00 35950.00 37300.00

40000.00 MHz

Site 3m Chamber #3

Limit: { RE)FCC PART 15.407
EUT: MID

M/N: MID1102-MA; DL1168A
Mode:11A 5745

Temperature: 24C
Humidity: 53 %

Horizontal
AC 120V/60Hz

Polarization:
Power:

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 39298.00 8494 -33.28 5166  74.00 -22.34 peak
2 * 39298.00 70.96 -33.28 3768 54.00 -16.32 AVG
*:Maximum data  x:Overlimit !:over margin Operator: KK

File :TUV 9\Data #3098

Page: 1
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EMITEK

Access to the World

Radiated Emission Measurement

File :TUV 9 Data #310 Date: 15/09/21/
80.0  dBuV/m
Limit1: _
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50 - ‘ | : » : EPRTRR TP E)\MMW"WW
MWWLMWNWWWWM i , andiaie
w‘«f : ; . ;
40 : : :
§
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26500.000276850.00  29200.00  30550.00 31900.00 33250.00 34600.00 35950.00  37300.00 40000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: ( RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Qver Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 37772.50 88.48 -36.49 51.99  74.00 -22.01 peak
2 * 37772.50 7281 -36.49 36.32 54.00 -17.68 AVG
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV Q\Data :#310 Page: 1
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EMITEK

Access to the World

Radiated Emission Measurement
File :TUV 9 Data #311 Date: 15/09/21/

80.0  dBu¥/m

Limit?:

70
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Joiian,
imiae
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0.0 ‘ :

26500.00027850.00  29200.00  30550.00  31900.00 33250.00 34600.00 35950.00  37300.00 40000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: { RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5785
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 38326.00 86.80 -35.51 51.29 74.00 -22.71 peak
2 * 38326.00 7225 -35.51 36.74 54.00 -17.26 AVG
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV 9\Data #3711 Page: 1
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EMITEK (¥

Access to Lhe World

Radiated Emission Measurement

File TUV 9

80.0 dBu¥/m

Data :#312

Date: 15/09/21/

Limit1:
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26500.00027850.00  29200.00  30550.00 31900.00 33250.00 34600.00 35950.00  37300.00 40000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freg.  Level Factor ~ ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 39217.00 86.01 -33.47 52.54 7400 -21.46 peak
2 * 39217.00 71.68 -33.47 38.21 54.00 -15.79 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV 9\Dafa #312

Page: 1
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EMITEK

Access to the World

Radiated Emission Measurement

File :TUV 9 Data #313 Date: 15/08/21/
80.0 dBuV/m
Limit1: —_
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26500.00027650.00  23200.00 30550.00 31900.00 33250.00 34600.00 35950.00  37300.00 40000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.407 Power: AC 120v/60Hz Humidity: 53 %
EUT: MID
M/N: MiD1102-MA; DL1168A
Mode:11A 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuv/m dBuV/m dB Detector cm degree Comment
1 39325.00 85.35 -33.22 52.13 74.00 -21.87 peak

2 * 39325.00 69.76  -33.22 36.54 54,00 -17.46 AVG
*Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV 9\Data #313

Page: 1
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Radiated Emission Measurement
File :;TUV 9 Data #314 Date: 15/09/21/
80.0  dBuV/m

Limit1: —
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26500.00027850.00 29200.00 30550.00 31900.00 3325000 34600.00  35950.00  37300.00 40000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: ~ 24C
Limit: ( RE)FCC PART 15.407 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID

M/N: MID1102-MA; DL1168A
Mode:11A 5825

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuv/m dBuv/m dB Detector cm degree  Comment

1 38839.00 8522 -34.33 50.89 74.00 -23.11 peak
2 * 38839.00 68.61 -34.33 34.28 54.00 -19.72 AVG

*:Maximum data  x:Over limit  !:over margin Operator: KK
Fife :TUV 9\Data :#314 Page: 1
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EMTEK!

Access to the Worl

Radiated Emission Measurement

File TUV 9 Data #412 Date: 15/09/22/
80.0 dBuV/m
Limit1: —
Limit2: s |
70
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5100.000 5105.00  S110.00 511500 512000 5125.00 5130.00 513500  5140.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24¢C
Limit: ( RE)FCC PART 15.407 Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 5144.950 57.45 -14.25 43.20 68.20 -25.00 peak
2 5144.950 40.48 -14.25 26.23 54.00 -27.77 AVG
*:Maximum data  x:Over limit !:over margin Operator: KK

File :TUV 9\Dala :#412 Page: 1
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Radiated Emission Measurement

File :-TUV 9 Data #411 Date: 15/09/22/
8D.0  dBuV/m
Limit1: —
Limit2: ——
70
60
50 .
1
It Pt bt Pt A A N0 A sy M At s
40 . . o
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10
0.0 i .
5100.000 5105.00  5110.00  5115.00 5120.00 512500 5130.00 513500  5140.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)FCC PART 15.407 Peak Power: AC 120v/60Hz Humidity: 53 %
EUT: MID
M/N: MiD1102-MA; DL1168A
Mode:11A 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuVv/m dB Detector cm degree Comment
1 * 5142.950 60.15 -14.26 45.89 68.20 -22.31 peak
2 5142.950 44.38 -14.26 30.12 54.00 -23.88 AVG -
*Maximum data  x:Over limit  !l:over margin Operator: KK

File :TUV 9\Data #411 Page: 1
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Radiated Emission Measurement

File :TUV 9 Data #413 Date: 15/09/22/
80.0  dBuV/m
Limitl:  —
Limit2: e
70
(31 !
50 B .
1 .
ity W
a0 [T s oot A o b bt i
30 $ ‘ :
20
10
0.0 ;
5350.000 S355.00  5360.00  5365.00  5370.00  537/5.00  5380.00 538500  5380.00 5400.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.407 Peak Power; AC 120V/60Hz Humidity: 53%
EUT: MID

M/N: MID1102-MA; DL1168A
Mode:11A 5240

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment

1 * 5352.350 59.30 -14.00 45.30 68.20 -22.90 peak
2 5352.350 43.86 -14.00 29.86 54.00 -2414 AVG

*:Maximum data  x:Over limit  l.over margin Operator: KK

File :TUV 9\Data #413 Page: 1
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Radiated Emission Measurement

File :TUV 9 Data :#414 Date: 15/09/22/
800 dBuV/m
Limit1: —
Limit2: .
70
su ' N - ! : ! — . !
50 : o
1 : : i
i, ‘ .y
0 S W AR At e ot A Bt bt
30 i
20 1
10
0.0 : 1
5350.000 5355.00  5360.00 536500 5370.00  5375.00  5380.00  5385.00  5390.00 5400.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)FCC PART 15.407 Peak Power: AC 120v/60Hz Humidity: 53 %
EUT: MID

M/N: MID1102-MA; DL1168A
Mode:11A 5240

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 * 5351.300 58.45 -14.00 44.45 68.20 -23.75 peak
2 5351.300 4412 -14.00 30.12 5400 -23.88 AVG

*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV 9\Data #414 Page: 1
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Radiated Emission Measurement

File :-TUV 9 Data #415 Date: 15/09/22/
80.0  dBu¥Y/m
Lt
Limit2: e
70
60
50

0 wmewwxmmmemewmemwwwwww

3n

20

10

0.0 : i :

5675.000 5660.00  5685.00  5690.00  5695.00  5700.00 570500  5710.00  5715.00 §725.00 MHz

Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15.407 Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: MID

M/N: MID1102-MA; DL1168A
Mode:11A 5745

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor  ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment o

1 5724.700 62.45 -13.56 48.89 78.20 -29.31 peak
2 * 5724700 46.07 -13.56 32.51 54.00 -21.49 AVG

*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV 9\Data #415 Page: 1
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Radiated Emission Measurement

File TUV @ Data #416 Date: 15/09/22/
800  dBuVY/m
mitt :
CLimit2s e
70
60 ‘
50 : [ T . 1
4 [Pt AR Ao oA A it WS AR At ST
30
20
10
0.0 : ‘ ‘ i
5675.000 5680.00  5685.00  5590.00  5695.00  5700.00  5705.00  5710.00  5715.00 572500 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: { RE)FCC PART 15.407 Peak Power; AC 120V/60Hz Humidity: 53%
EUT: MID

M/N: MID1102-MA; DL1168A
Mode:11A 5745

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 5723.550 62.16 -13.56 48.60 78.20 -29.60 peak
2 * 5723.550 46.31 -13.56 32.75 54.00 -21.25 AVG

*Maximum data  x:Overlimit !:over margin Operator: KK

File :TUV 9\Data #416 Page: 1
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EMTEK
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Radiated Emission Measurement

File TUV 9 Data #417 Date: 15/09/22/
80.0 dBu¥/m
g Limit1:  —
Limit2: e
70
60
50

3

m WWM%W’WWWMWMMMWWWWWMMMW

30
20
10
0.0
5850.000 5855.00  5860.00  5865.00  5870.00  5875.00 5880.00 588500  5890.00 5300.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: (RE)FCC PART 15.407 Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment o
1 5850.050 60.65 -13.41 47.24 78.20 -30.96 peak
2 * 5850.050 4536  -13.41 31.95 54.00 -22.05 AVG
*:Maximum data  x:Overlimit !:over margin Operator: KK

File :TUV Q\Data #417 Page: 1
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Radiated Emission Measurement

File :TUV 9 Data #418 Date: 15/09/22/
80.0 dBu¥/m
Limit1: o
Limit2: R
70
B0 3
50 31 : ! . [ H ‘ .. .
MWWWW“WWWMWMMWWWWWMMMWWWMM
40 R ;
30
20
10
0.0 .
5850.000 5855.00  5860.00  5865.00  5870.00  5875.00 5880.00  5805.00  5890.00 5900.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: ( RE)FCC PART 15.407 Peak Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuv/m dBuVv/m dB Detector cm degree  Comment
1 5850.550 61.70 -13.41 48.29 78.20 -29.91 peak
2 * 5850.550 4527 -13.41 31.86 54,00 -22.14 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV 9\Data #418

Page: 1
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Radiated Emission Measurement

File TUV 9 Data :#452 Date: 15/09/23/
80.0  dBuY/m
Limit1: —_
70 )
60
50
40 : : )
WWWW
B e s j
30 ‘ ‘ ‘ ‘
| 1§
20 '
10
0.0 : |
4500.000 4565.00  4630.00  4695.00 476000 482500 4890.00  4955.00  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15.407 Peak Power: AC 120v/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuv/m dBuv/im dB Detector cm degree  Comment
1 5033.650 59.25 -19.97 39.28 74.00 -34.72 peak
2 * 5033650 43.45 -19.97 23.48 54.00 -30.52 AVG
*:Maximum data  x:Over limit !:over margin Operator: KK

File :TUV 9\Data :#452 Page: 1
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EMTEK ()
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Radiated Emission Measurement

File :TUV 9 Data #451 Date: 15/09/23/
80.0  dBu¥/m
Limit1: —_—
70 ‘ '
60
50
40 .
b A A5t N Pt A b P A A S At s s
30 » :
20
10
0.0
4500.000 4565.00  4630.00 469500  4760.00  4825.00  4890.00  4955.00  5020.00 5150.00 MH:z
Site 3m Chamber #3 Polarization:  Vertical Temperature: ~ 24C
Limit: ( RE)FCC PART 15.407 Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freg. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuVv/m dBuVim dB Detector cm degree  Comment
1 5080.450 58.67 -19.95 38.72 7400 -35.28 peak
2 * 5080.450 4270 -19.95 22,75 54.00 -31.25 AVG
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV 9\Data :#451 Page: 1
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Shenzhen EMTEK Co., Ltd.

EMTEK

Access to the Wor

Radiated Emission Measurement

Data #453

Date: 15/09/23/

Limit1:

File :TUV 9
80.0 dBu¥/m
70
60
50

: : | 1
A0 P N et b, At
30 |
$
20
10 ‘
0.0 |
5350.000 5361.00  5372.00  5383.00  5394.00 540500  5416.00 542700  5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15.407 Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MiD1102-MA; DL1168A
Mode:11A 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuVim dB Detector cm degree  Comment
1 5431.070 60.69 -19.76 40.93 7400 -33.07 peak
2 * 5431.070 4517 -19.76 25.41 54,00 -28.59 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV 9\Data #453

Page: 1




Produkte
Products

Prifbericht - Nr.:

17052720 003

Test Report No.

Seite 96 von 107
Page 96 of 107

Shenzhen EMTEK Co., Ltd.
Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K -

www. emtek. com. on Tel :+86-755-2695 4280 Fax:+86-755-2695 4282

Access to the World

Radiated Emission Measurement

File TUV 9 Data :#454 Date: 15/09/23/
80.0  dBuV/m
Limit1: e
Ltz
70
141]
50

30

20

10

0 W<WW,WNMNW«MMWWWMWWW\WMMM e atper

1

Sehs-

5350.000 5361.00 5372.00 5383.00 §394.00 5405.00 5416.00 5427.00 5438.00

5460.00 MHz

Site 3m Chamber #3

Limit: ( RE)FCC PART 15.407 Peak
EUT: MID

M/N: MID1102-MA; DL1168A
Mode: 11A 5180

Note:

Polarization:  Vertical
Power: AC 120V/60Hz

Temperature: 24C
Humidity: 53 %

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit Over Height

Antenna Table
Degree

MHz dBuv dB dBuV/m dBuV/im dB Detector cm

degree  Comment

1 5453.070 61.03 -19.75 41.28 74.00 -32.72 peak

2 * 5453.070 4548 -19.75 25.73 54.00 -28.27 AVG

*:Maximum data

File :TUV 9\Data #454

x:Over limit  l:over margin

Page: 1

Operator: KK
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EMTEK ()
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Radiated Emission Measurement

File :TUV 9 Data :#456 Date: 15/09/23/
80.0  dBuV/m
Limit1: —
it
70
60
50
40 . e o :
AN b B et APPSRt i A
30 : i | | ; ‘
]
20
10
0.0 : :
4500.000 4565.00  4630.00  4695.00  4760.00 4825.00  4890.00 495500  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15.407 Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuv/m dB Detector cm degree  Comment
1 4977.100 59.81 -20.46 39.35 7400 -3465 peak
2 * 4977.100 43.32 -20.46 22.86 54.00 -31.14 AVG
*:Maximum data  x:Over limit !:over margin Operator: KK

File :TUV 9\Data :#456 Page: 1
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Radiated Emission Measurement

File :-TUV 9 Data :#455 Date: 15/09/23/
60.0  dBuV/m
Limitt: —
Limitas
70
60
50

o MMMMWhWMWMWWWWWWwWWWm”

30
E

20

10

0.0 . ;

4500.000 4565.00  4630.00 4535.00 47G0.0D  4825.00  4B90.00  49%5.00  5020.00 §150.00 MHz

Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)FCC PART 15.407 Peak Power: AC 120Vi60Hz Humidity: 53 %
EUT: MID

M/N: MID1102-MA; DL1168A
Mode:11A 5240

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 5072.000 59.43 -19.95 39.48 74.00 -34.52 peak
2 * 5072.000 43.57 -19.95 23.62 54.00 -30.38 AVG

*Maximum data  x:Over limit  L:over margin Operator: KK

File :TUV 9\Dafa #455 Page: 1
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EMITEK

Access to the World

Radiated Emission Measurement

File :TUV 9 Data #457 Date: 15/09/23/
80.0  dBuV/m
Limit1:
Eimita:
70
60
50
a0 ! ; | 1 :
ot A b AR Bt Pt e RS0t e TR AT
30
&
20
10
0.0 i :
5350.000 5361.00  5372.00  5383.00 5394.00 540500 541600 5427.00  5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.407 Peak Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ment  Limit Over Height Degree
MHz dBuv dB dBuVim dBuv/m dB Detector cm degree  Comment
1 5434.370 59.68 -19.75 39.93 74.00 -34.07 peak
2 * 5434.370 4390 -19.75 24.15 54.00 -29.85 AVG
*:Maximum data  x:Over limit  L:over margin Operator: KK

File :TUV 9\Data #457

Page: 1
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EMTEK (7

Access to the World

Radiated Emission Measurement

File :-TUV 9 Data :#458 Date: 15/09/23/
80.0 dBu¥/m
Limitt: —

70 )

60

50

; : ; ; . 1

40 MWMWWWMMWWWW“WWWWW

30 ‘

20

10

0.0 : ;

5350.000 5361.00 537200  5383.00 5394.00 540500 541600 5427.00 5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.407 Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode:11A 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuv/m dB Detector cm degree  Comment

1 5445.920 60.20 -19.75 40.45 74.00 -33.55 peak
2 * 5445920 4499 -19.75 25.24 54.00 -28.76 AVG
*:Maximum data  x:Over limit l:over margin Operator: KK

File :TUV 9\Data :#458 Page: 1
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5.1.7 Conducted emissions

RESULT: Pass

Date of testing : 2015-09-23

Test standard : FCC Part 15.207
FCC part 15.407(b)(6)

Basic standard : ANSI C63.10: 2013

Frequency range : 0.15 - 30MHz

Limits : FCC Part 15.207

Kind of test site : Shield room

Test setup

Input Voltage ; AC 120V, 60Hz

Operation Mode : A

Earthing : Not Connected

Ambient temperature : 26°C

Relative humidity : 55%

Atmospheric pressure : 101kPa

For details refer to following test plot.
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EMITEK
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File :TUV
B0.0 dBuY

Conducted Emission Measurement
Date: 2015/09/23

Data :#838

40

i Limit1: —

Limit2: oo

peak
AVG
0.0
0.150 05 MHz2) 5 30.000
Site Conduction #2 Phase: L1 Temperature: 26
Limit: (CE)FCC PART 15 class C_QP Power; AC 120v/80Hz Humidity: 55 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode: WIFI 5G
Note:
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Over
MHz dBuv dB dBuV dBuV dB Detector ~ Comment

1 0.1900 47.25 0.00 47.25 64.04 -16.79 QP

2 0.1900 34.46 0.00 34.46 54.04 -19.58 AVG

3 0.3150 48.00 0.00 48.00 59.84 -11.84 QP

4 0.3150 33.39 0.00 33.39 49.84 -16.45 AVG

5 0.5600 50.70 0.00 50.70 56.00 -5.30 QP

6 * 0.5600 41.29 0.00 41.29 46.00 -4.71 AVG

7 1.4350 49.20 0.00 49.20 56.00 -6.80 QP

8 1.4350 36.49 0.00 36.49 46.00 -9.51 AVG

9 4.6400 48.14 0.00 48.14  56.00 -7.86 QP

10 4.6400 30.65 0.00 30.65 46.00 -15.35 AVG

11 13.4750 54.55 0.00 54.55  60.00 -5.45 QP

12 13.4750 40.29 0.00 40.29 50.00 -9.71 AVG

*Maximum data  x:Over limit  !:over margin Comment: Factor build in receiver. Operator: CSL

File :TUWData :#838

Page:

1
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Conducted Emission Measurement

File :TUV Data :#835 Date: 2015/09/23
80.0 dBuv

Limitt: _—
¢ Limit2: j—

: . !
lhﬂ .‘ ( NJ’VW UUM P\\VIIA},MFWW AN T »
W Ly | [ |
| \f\{\ ‘ : AVG
0.0 ‘
0.150 05 MHz) 5 30.000
Site Conduction #2 Phase: N Temperature: 26
Limit: (CE)FCC PART 15 class C_QP Power: AC 120V/60Hz Humidity: 55 %
EUT: MID
M/N: MID1102-MA; DL1168A
Mode: WIFi 6G
Note:
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuV dBuv dB Detector Comment
1 0.3100 45.56 0.00 4556  59.97 1441 QP
2 0.3100 32.93 0.00 32.93 4997 -17.04 AVG
3 0.5600 48.60 0.00 4860  56.00 -7.40 QP
4 0.5600 38.54 0.00 38.54  46.00 -7.46 AVG
5 1.0550 48.30 0.00 48.30 56.00 -7.70 QP )
6 1.0550 33.66 0.00 33.66  46.00 -12.34 AVG
7 1.8100 45.90 0.00 4590 56.00 -10.10 QP
8 1.8100 32.43 0.00 3243  46.00 -13.57 AVG
9 3.0600 46.80 0.00 46.80 56.00 -9.20 QP
10 3.0600 31.10 0.00 31.10  46.00 -14.90 AVG
11 13.3500 51.45 0.00 51.45 60.00 -8.55 QP
12 13.3500 37.49 0.00 37.49  50.00 -12.51 AVG
*:Maximum data  x:Overlimit lLover margin Comment: Factor build in receiver. Operator: CSL
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6. Photographs of the Test Set-Up

Photograph 1: Set-up for Conducted Emissions

Photograph 2: Set-up for Spurious Emissions for below 30MHz
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Photograph 3: Set-up for Spurious Emissions for 30 - 1000MHz

Photograph 4: Set-up for Spurious Emissions for 1 - 18GHz
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Photograph 5: Set-up for Spurious Emissions for 18 - 40GHz
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